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Add. of Client
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3Floor, K Building, Mao Yuan Industrial Park, Huanguan South Road, Guanlan
Town, Shenzhen
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Samples Description
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Polymer lithium ion battery
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Model/Type
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472228

Testing Laboratory
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I . SAMPLE DESCRIPTION F& /% HiiAk

Lithium Battery Drop Test Report

Sample
Model

RS

Product Name

7= Ah A4 R

Polymer lithium ion battery

A R 472228
et it

Shenzhen Zhongli lithium energy technology Co., Ltd.
DROITT 8RR HAAT R 2 7]

Manufacturer

P

3Floor, K Building, Mao Yuan Industrial Park, Huanguan South Road, Guanlan Town,
Shenzhen
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Address
Huhk

Packaging
dimensions

3R~
(LXWXT)

Trade Mark Shape Prismatic

~ , 35.0x25.0x15.0)cm
WA TR B ( )

Rated
Capacity

BEAR

Nominal
Voltage

PRAREL R

Battery
Number

CEREE 6

380mAh

315/PCS
1.41Wh

Net weight of

Gross weight
per package

FaRGBE

batteries per
package

RS E
TR E

2.2kg/packing

Receiving
Date

BWHM

2016-03-10

Completing
Date

SERH

2016-03-15

II. STANDARD #rv

Section I of Packing Instructions 965 of 57, DGR Manual of IATA.
IATA (fals sy (57 b el B 965 &5 11 57,

[II. TESTITEM MR H

1). Drop test il
2). Packing weight test {2 5 2l

IV. TEST METHOD MRk

The package of batteries is dropped from 1.2m, 5times per package. The test floor is
concrete floor, each package is capable of withstanding a 1.2 meter drop test in any orientation
without damage to cell or batteries contained therein. Without shifting of the contents so as to
allow battery to battery (or cell to cell) contact and without release of contents.

R Tt 0 B (B35 A A L R e AT ) AN 1.2 DK e FETEA TR B R e 5 Ik U Ol T e 1
JEAR, A5 — AN N BE AR SEAEAT— 5 A7 1.2 KRy MK, O FLACA F O B R R A A A 3
SRt LS AT EL Ao, D F A A T it DA A P9 e

Report No. 754i*5: TCT160309B007-1
Hotline: 400-6611-140 Tel: 86-755- 27673339

Page 2 of 5 % 2 ji 3t 5 51

Fax: 86-755-27673332 http://www.tct-lab.com




Lithium Battery Drop Test Report
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V. TEST APPARATUS 3Ry 38

Calibration Date
/Due Date
B H #/2H H

Single-blade drop tester 2015. 08. 25
TC-105 T GX-6050-A
BRI DA A A 2016. 08. 24

Serial No. Name of Equipment Model

WERS BEAR Ltk

Electronic scale 2015. 08. 25
TCM-150

HL TR 2016. 08. 24

VI. TEST RESULT A& &R

1) Drop test kil

Drop position Test status Conclusion

BENLE MR ik

Front Without damage packaging Pass

T (IR SE RN “A%

Bottom Without damage packaging Pass

JEE (GRS ECEEIN GLis

Angle Without damage packaging Pass

i (GRS ECEEN Gl

Side Without damage packaging Pass

] FBBA BIh GLis

Top Without damage packaging Pass

Toi (RS ESEEIN aik

Report No. it 4i*5: TCT160309B007-1 Page 30of 5 % 3 it 5 it
Hotline: 400-6611-140 Tel: 86-755- 27673339 Fax: 86-755-27673332 http://www.tct-lab.com




I C I Lithium Battery Drop Test Report

2) Packing weight test .25 & il ik
Test item Weight & Remark
AT H (kg) #E
Packing weight test
0 F A

2.53
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I C I Lithium Battery Drop Test Report

Package f%:

EEFI

Important Notice

. The test report is invalid without the official stamp of TCT and Paging seal of TCT.
ARG TCT s i, Wasw sl

. Nobody is allowed to photocopy or partly photocopy this test report without written permission of
TCT.

KRG TCT PR, AFFE SRR S 1D,
. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
AAREBTHAEN . RN SR AL TR

. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

AL, ZHl. S B e SRR B s F ek
. Objections to the test report must be submitted to TCT within 15 days.
SRS R N EER S 2 HE 15 RN A A ml g
. The test report is valid for the tested samples only.
AR A AU I A AR
. The Chinese contents in this report are only for reference.

AR I SN RS %

******End Of Report *&%%;ﬁ‘******
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